~eoa
Site Visit Report p

Enforcement

Under the European Union (Drinking Water) Regulations 2014 as amended, the Environmental Protection Agency is
the supervisory authority in relation to Irish Water and its role in the provision of public water supplies. This Audit was
carried out to assess the performance of Irish Water in providing clean and wholesome water to the visited public

supply.

The audit process is a sample on a given date of the facility's operation. Where a finding against a particular issue
has been reported this should not be construed to mean that this issue is fully addressed.

Water Supply Zone

Name of Installation Ennis PWS
Organisation Irish Water
Scheme Code 0300PUB1009
County Clare

Site Visit Reference No. SV22458

Report Detail

Issue Date 01/07/2021

Prepared By Orla Harrington

Site Visit Detail

Date Of Inspection 15/06/2021  Announced Yes
Time In 10:30 Time Out 13:40
EPA Inspector(s) Orla Harrington

Regina Campbell *
Criona Doyle **

Additional Visitors * attended pre-site meeting 14/06/2021
** attended site visit 15/06/2021
Company Personnel Irish Water: Deirdre O'Loughlin*, Duane O'Brien*, Kian Guihen***, Redmond

Burke* and Micheal Byrne ***
Clare County Council: Tony McNamara*
EPS: Vincent Browne*, Mariusz Galeski ***, Paul Duke**and Ciaran Curran **

*attended pre-site meeting 14/06/2021

** attended site visit 15/06/2021
*** gttended pre-site meeting 14/06/2021 and site visit 15/06/2021.

Site Visit Report - SV22458 - Irish Water Page 1 of 12



1. E.coli and Coliform Bacteria exceedances were detected in a sample taken at the Ennis water treatment plant
(WTP) on 20/04/2021. Irish Water confirmed there were no incidents at the WTP which may have contributed to the
detections. Resampling results were clear. The audit confirmed that the exceedances had been investigated by Irish
Water and appear to be linked to inadequate sterilisation of a sample bottle, rather than a supply issue. The sampling
procedure at the WTP has been updated to prevent a reoccurrence and the audit team were satisfied that the
disinfection system at Ennis WTP was not compromised in the days leading up to the E.coli and Coliform Bacteria
exceedances.

2. Under Irish Water's Cryptosporidium Monitoring Rationale for Public Water Supplies, the recirculation of
supernatant back to the headwork's means there is a 5 log protozoal treatment requirement at the Ennis WTP. Irish
Water have stated that the Ennis WTP can provide a protozoal log credit of 2.5. This means the plant has a
treatment deficit of -2.5 log. Irish Water need to identify how the protozoal log deficit at the plant will be addressed. In
light of the recirculation of supernatant back to the head of the plant, Irish Water should review the frequency of
monitoring carried out at the plant in accordance with Irish Water's Rationale for Determining the Frequency of
Cryptosporidium Monitoring in Public Water Supplies.

Introduction

According to the EPA EDEN portal, the Ennis WTP serves a population of approximately 27,945 and
produces 12,097m3/day. The Ennis WTP is operated on behalf of Irish Water by EPS under a Design Build Operate
(DBO) contract. The plant operates 24 hours/day within its design capacity of 750m3/hr.

Raw water is abstracted from the Drumcliff spring and treated at the Ennis WTP. Treatment consists of pH correction
using sulphuric acid, coagulation with aluminum sulphate, flocculation, dissolved air flotation (DAF), microfiltration,
further pH correction using sodium hydroxide, chlorination and fluoride treatment. There is sludge treatment on-site,
consisting of a picket fence thickener (PFT) and dewatering units. The supernatant from the PFT is recirculated to the
head of the works.

The audit was undertaken to assess Irish Water's performance in producing clean and wholesome water following the
notification of E.coli and Coliform Bacteria exceedances in a sample taken at the WTP on 20/04/2021. Repeat E.coli

and Coliform Bacteria sampling was undertaken at the plant and on the network on 21/04/2021, 22/04/2021 and
27/04/2021 and all sampling results were clear.

Supply Zones Areas Inspected

The abstraction point and all areas of the treatment process at the water treatment plant were inspected during the
audit, including management of sludge generated on-site.

The audit comprised of a video conference meeting with relevant parties on 14/06/2021 followed by a site visit with
essential audit participants on 15/06/2021.

Site Visit Report - SV22458 - Irish Water Page 2 of 12



1. Incident Management

11

Answer

Was the incident suitably alerted to the plant operators, escalated and managed in Yes
order to maintain water quality and protect public health?

Comment

E.coli and Coliform Bacteria exceedances in a sample taken on 20/04/2021 were notified to the EPA on
23/04/2021. The sample contained 93.3 E.coli (per 100ml) and 1986.3 Coliform Bacteria (per 100ml). The
sample contained 0.51mg/ residual chlorine and was taken at the Ennis WTP. Irish Water and Clare
County Council consulted with the HSE via the initial notification record (INR) process. Irish Water advised
that the information provided to the HSE was as follows:

(a) confirmation from the DBO operator that no mechanical or operational problems existed at the plant
before or at the time the sample was taken and their belief that the results are due to a "rogue sample";

(b) chlorine residual in the failing sample was satisfactory at 0.51mg/l;

(c) a sample taken from the Ennis network by Clare County Council on 21/04/202 was clear for both
E.Coli and Coliform Bacteria and contained a residual chlorine of 0.3mg/l;

(d) repeat samples taken from three locations on the network on 22/04/2021, the results of which were
also clear for E.Coli and Coliform Bacteria.

Taking this risk assessment carried out by Irish Water into account the HSE deemed that the parametric
failure did not pose a risk to human health. The cause of the E.coli and Coliform Bacteria exceedances
appears to have been an isolated incident linked to sterilisation of a sample bottle and not reflective of the
quality of the supply. To prevent a reoccurrence, EPS have updated the sampling procedure and the audit
team were satisfied that the disinfection system at the Ennis WTP was not compromised in the days
leading up to the E.Coli and Coliform Bacteria exceedances.

Site Visit Report - SV22458 - Irish Water Page 3 of 12



2. Source Protection

2.1

Answer

Is the abstraction source(s) adequately protected against contamination? Yes
Comment

The Ennis PWS is supplied by the Drumcliff spring source which is located in a below ground concrete
chamber approximately 4m to 5m deep, <1km from the plant. According to EPS, the raw water quality is
generally consistent but is influenced by surface water following heavy rainfall. The abstraction rate on the
day of the audit was 486.6m3/hr.

The raw water is monitored continuously for colour, turbidity, pH, oxidation reduction potential (ORP) and
conductivity. The monitors read a colour of 20.91 hazen, turbidity of 0.46 NTU, pH of 7.76, ORP of 1.7 mV
and a conductivity of 377.2 us/cm on the day of the audit. The raw water is also monitored daily for iron,
fluoride and manganese. There is a high high colour alarm of 250 hazen on the raw water and EPS were
not aware of this set point ever being reached. All monitors are checked daily, cleaned weekly and have a
monthly maintenance programme.

The land use surrounding the source is predominately agriculture and it was confirmed by Clare County
Council that the farmers in the vicinity of the source were written to in 2017 in relation to the requirements
of the European Union (Good Agricultural Practice for the Protection of Waters) Regulations 2014, as
amended.

Site Visit Report - SV22458 - Irish Water Page 4 of 12



3. Coagulation Clarification Flocculation (CFC) Stage

3.1

Answer

Are the CFC processes appropriately controlled? Yes
Comment

An average dose rate of 27.1l/hr of 8% aluminum sulphate (coagulant) is applied to the raw water. The